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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF a3

\Aou | R TR AE S

Station :

Casting Date: 02/09/2023
Testing date: 09/09/2023 Age : 7 Days
Testing date: 30/09/2023 Age : 28 Days Target Strength : 400 Kg/cm2
Test Results & Calculation :
Comperssive
No. Test Date Age | Weight (gm) Uﬂﬂ:l Load (KN) Strength_ Am.qu
(Tim7) (Kalcm?) (Kg/iCm')
1 | 09/09/2023 | 7 8022 2.377 844 382
2 |l 09/09/2023 7 7895 2.339 799 362 366
3 || 09/09/2023 7 8071 2.391 781 354
- Comperssive_
No.| TestDate Ace | Weight (gm) | 2225V |\ oadkn) | Strenath A\ﬁfeT
1 | 30/09/2023 28 8161 2.418 990 448
2 || 30/09/2023 28 8210 2.433 1011 458 452
3 || 30/09/2023 28 8116 2.405 991 449
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME:
SIGNATURE: SIGNATURE;
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
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Activity: Concrete CF dgia Siation :
Casting Date: 03/09/2023
Testing date: 1010912023 Age : 7 Days
Testing date; 01M10/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation ;
Comperssive
No. Test Daie Age Weight (g} P‘%‘é%!' Load {KN) Strength &f'tfg;‘“
m K Icmz} {Ka/Cm’)
1 || 10/08/2023 7 8045 2.384 210 412
2 || 10/09/2623 T 7858 2,358 808 286 387
3 | 101022023 7 7986 2.368 844 382
. Comperssive
No.| TestDate Age | Weight (gm) %’“ Load (KN Strenath, Aﬁggz“
— Kgromy | M
1 | 01/10/2023 28 8124 2.407 1187 538
2 | 01/10/2023 28 8065 2.320 800 408 451
3 || 01/10/2023 28 8087 2,398 800 408
Bemarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME:
SIGNATURE:

SIGNATURE: .
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part7 - 2

Activity: Concrete

sastd Yo plaita

Station :

Castlng Date: 03169120623
Testing date: 1010812023 Age : 7 Days
Testing date: 0111012023 Age : 28 Days Target Strength : 450 Kglem2
Tesi Results & Calculation ;
. Density SRSl Average
No. Test Date Ade Weight (gm) 3 Load (KN} Strenath 2
Tim L&yemz) {Kg/Cm?)
1 | 10/08/2023 7 8145 2.413 977 443
2 | 10/08/2023 7 3097 2.399 1008 457 437
3 | 10/09/2023 7 8105 2.401 911 413
. Comperssive
B Density Average
No. Test Date Age Weight (am) Load {KN) Strengih 3
(Tim?) P (Kg/Cm?)
14 01/10/2023 28 8037 2.381 10140 458
2 | 9111012023 28 8115 2.404 1045 473 471
3 | 01/10/2023 28 8023 2.377 1085 482
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:

CONSULTANT MATERIAL ENG
NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
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Activity: Concrete CF g™ Station :
Casting Date: 04/09/2023
Testing date: 11/09/2023 Age : 7 Days
Testing date: 02/10/2023 Age : 28 Days Target Strength : 400 Kg/cm2
Test Results & Calculation :
Comperssive
; Density Average

No. Test Date Age Weight (gm) Load (KN) Strength 2

1 | 11/09/2023 7 7948 2.355 789 357

2 || 11/09/2023 7 7968 2.361 812 368 373

3 [ 11/09/2023 7 8005 2.372 870 394

. Comperssive
No. Test Date Age | Weight (gm) D—:_T—SIFL Load (KN) Strength_ Aig%aT
. (Tim7) (Ka/em?) (Ka/Cm")

1 | 02/10/2023 28 8047 2.384 1307 592

2 || 02/10/2023 28 8017 2.375 1128 511 521

3 || 02/10/2023 28 8022 2.377 1016 460
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME:
SIGNATURE: SIGNATURE:
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Concrete Cubes Compressive Strengih-ECP 203 - 2007 Part 7 - 2

Activity: Concrete bila Station

Castina Date: 05/08/2023

Testing date: 12108/2023 Age : 7 Days

Testing date; 03/10/2023 Age : 28 Days Target Strength : 450 Kglem2

Test Results & Calculation :

. Comperssive
No. Test Date Age | Weight {qm) P;?%?*_!.:l Load (KN} Strength %@‘i&%—
{iim) (Kalem?) {Kg/Cm’)
1| 12/09/2023 7 85095 2.399 891 404
2 | 12/08/2023 7 8107 2.402 1021 463 431
3 || 12/08/2023 7 8122 2.407 941 426
. Comperssive
No. Test Date Age Weiaht {gm) Qg{r}g%g_ Load (KN) Strenath, Af“'}a&g%“
m (Kalcm?) {Kg/Cm’)
1) 03110/2023 28 2065 2.390 1187 542
2 03110/2023 28 8101 2.400 1010 4588 501
3 | G3110/2023 28 8054 2.386 1112 504
Remarks:-

Contracior Material ENG.
NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

D Ty .
Activity: Concrete CF gab = Station :
Casting Date: 05/09/2023
Testing date: 1210812023 Age : 7 Days
Testing date: 03/10/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation :
. Densit . OMberesive A

No. Test Dat A Weight Load {KM) St th

o est Date Adge eight (gm) Tim? oa Krsz;::gm2 K alCm?

1 || 12/09/2023 7 8004 2,372 819 371

2 1 1210912023 7 7954 2.357 894 405 396

3 || 12/0912023 7 8008 2.373 o11 413

; Comperssive
No.| TestDate Age | Weiant (am) %j—sﬁ& Load (KN) | Strength Aff-rf?";"
(T Koreny | e

1 || 03/10/2023 28 8052 2,386 263 436

2 | 03M10/2023 28 8091 2.397 981 444 447

3 || 03/10/2023 28 8037 2.381 1014 458
Remarks:-

&;;?‘3‘

Coniractor Material ENG. TMATERIAL ENG

NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF duju Station :

Casting Date: 06/09/2022

Testing date: 13/09/2023 Age : 7 Days

Testing date; 04/16/2023 Age : 28 Days Target Strength : 400 Kglom2

Test Resulis & Calculation

Comperssive
. Denslty Averade
No. i TestDate Age | Welaht (gm) — Load (KN} %Eﬁi%l_ Ka/Om?
1 | $3/05/2023 7 7894 2.339 780 353
2 || 13/08/2023 7 7905 2.342 aa0 403 417
3 || 13/69/2023 7 7924 2.348 1080 484
D it Comperssive A
No.| TestDate Age. | Weight (am) "gﬁi'gx' Load (KN) %:ﬁf% f‘fﬂiﬂ%ﬁr
1 | 04/10/2023 28 7896 2.340 1002 4584
2 | 64/10/2023 28 8025 2.378 1615 480 463
3 || 04/10/2023 28 7968 2.361 1047 474
Remarks:-
P
Contractor Material ENG. CONSULTANT.MATERIAL ENG
NAME: NAME:
SIGNATURE: RE:

SIGNAT
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF gy Station :
Casting Date: 10/08/2023
Testing date: 17/09/2023 Age : 7 Days
Testing date: 08/M0/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Resulis & Calcuiation :
. Densalt QINDErsS ' & Averace
No. Test Date Age Weight {am) _,________\,[_3 Load {KN) Strenath """"""“’9‘""’""2
T/m K Tem? {(Ka/Cm~)
1| 1710912623 7 8015 2.375 849 385
2 | 17108/2023 7 8010 2.373 849 426 386
3 || 47/09/2023 7 8G31 2.380 768 348
: Comperssive,
. Density Averaqge
MNo. Test Date Age Weight {am) Load (KN} Strenath ry
{TIm®) Kalem? (KafCm?)
1 3 08M10/2023 28 80587 2.387 1110 503
2 | 081012023 28 8092 2.398 1030 467 474
3 || 68/10/2023 28 8081 2.388 9929 453

Remarks:~

Contractor Material ENG.
NAME:
SIGNATURE:

AMT MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete hila bl Station :
Casting Date: 10/09/2023
Testing date: 1710972023 Age : 7 Days
Testing date; 08/10/2023 Age : 28 Days Target Strength : 450 Kglem2
Test Results & Calculation :
. Densit LQIIDEISSNVE | Average
No, Test Dafe Age Weight (am) P Load (KN) Strength ____g____z
{Tim%) Kalom? (Ka/Cm")
1 || 17/09/2023 7 8101 2.400 1111 503
2 || 17/08/2023 7 8069 2.391 987 452 463
3 | 1710912023 7 8091 2.397 957 434
. Comperssgive
. Density Average
No. Test Dat A Weight Load (KN) St th
o est Datle ae eight {gm) S oa _;(L%? KalCm?
1 || 08/10/2023 28 8114 2.404 1238 561
2 || 08/10/2023 28 8119 2.406 1126 510 518
3 || 08/10/2023 28 8084 2.398 1066 483
Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
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Activity: Concrete CF gy)a Station :
Casting Date: 23/09/2023
Testing date: 30/09/2023 Age : 7 Days
Testing date: 21/10/2023 Age : 28 Days Target Strength : 400 Kg/ecm2
Test Results & Calculation :
Density el - Average
No. Test Date Age | Weight (gm) : Load (KN) Strength 2
m (Kglcmzl .(KJIC_mI
1 || 30/09/2023 7 7984 2.366 855 387
2 || 30/09/2023 7 8001 2.3M 894 405 399
3 [ 30/09/2023 ¥ i 8008 2.373 891 404
; Comperssive
No.| TestDate Age | Weight (gm) 9‘?[?5%1 Load (KN) | Strength %‘%
1 | 21/10/2023 28 8061 2.388 1009 457
2 || 21/10/2023 28 8031 2.380 997 452 451
3 | 21/10/2023 28 8012 2.374 979 443
Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:

MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part7 - 2
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Activity: Concrete CF agja Station :
Casting Date; 24/09/2023
Testing date: 01/10/2023 Age : 7 Days
Testing date: 22/10/2023 Age : 28 Days Target Strength : 400 Kg/cm2
Test Results & Calculation :
Comperssive
No.| TestDate Age | weight (gm) | 222 | Lcadkn) | Strenath | Averade—
1 (| 01/10/2023 7 8024 2.377 896 406
2 | 01/10/2023 7 7892 2.338 901 408 398
3 (| 01/10/2023 7 7985 2.366 841 381
Comperssive
; Density e Average
No. Test Date Age Weight (gm) i Load (KN) %fn% TG
1 || 22/10/2023 28 8085 2.396 1001 453
2 || 22/10/2023 28 8101 2.400 899 407 437
3 || 22/10/2023 28 8107 2.402 997 452
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 -2 ”

Activity: Concrete hils Station :

Casting Date: 2410912023

Testing date: 04110/2023 Age : 7 Days

Testing date; 221M0/2023 Age : 28 Days Target Strength : 450 Kolem?

Test Results & Calculation :

N Test Dat A Weidht Densily Load (KN 99£i35§§£v§ Average
0. est Date Age eight (gqm) T cad (KN} a . (KalCri?
(i) Kafgm ) {Belor)
1 01/106/2023 7 7958 2.358 1000 453
2 4 OiM0/2023 7 8068 2.3%1 880 403 421
3 | 01/%0/2023 7 8091 2.397 o0 408
. Comperssive
. Density Average
No. Test Date Age Weight (am) Load (KN) Strenath,
{T/m®) P (Ka/Cm®)
1 il 22/10/2023 28 8064 2.389 1014 459
2 | 22/10/2023 28 8102 2,401 1109 502 486
3 | 22M10/2023 28 8064 2.389 1098 497
Remarks:-
Contracior Material ENG. CONSULTANT MATERIAL ENG

NAME: .
SIGNATURE: E o
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Concrete Cubes Compressive Sirength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete Ayl b, Station :
Casting Date: 24109/2023
Testing date: O116/2023 Age : 7 Daye
Testing date; 22/10/2023 Age : 28 Days Target Strength : 450 Kglem2
Test Results & Calculation :
Comperssive
. Denglty Averaue
No. Tesi Date Age Weight {am) 3 Load (KN) Strength z
(Tim®) alom? (Ka/Cm?)
1 || 01/10/2023 7 8028 2.379 985 446
2 || 01/10/2023 7 8102 2.401 912 413 418
3 || 01/10/2023 7 2093 2.398 874 396
i Comperssive,
. Density Average
No. Test Dat A Weight Load (KN Strength
0 est Date ge elght {gm) B oad {KN) wEI;e,E;rg;‘l%,_ KalOm?
1 | 22/10/2023 28 8069 2.391 1101 £99
2 || 22/10/2023 28 8107 2,402 1015 460 482
3 || 22110/2023 28 8108 2.401 1077 488
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
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Activity: Concrete CF ggjls Station :
Casting Date: 25/09/2023
Testing date: 02/10/2023 Age : 7 Days
Testing date: 23/10/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation :
; Comperssive :
No. Test Date Age | Weight (gm) % Load (KN) Strength A:(LT(;I“T
1 || 02/10/2023 7 7981 2.365 915 414
2 (| 02/10/2023 7 7958 2.358 799 362 391
3 || 02/10/2023 7 7962 2.359 876 397
. Comperssive
No.| TestDate Age | Weight (gm) E{f"‘?" Load (KN) Strenath A,\fi_‘l,a&gg;_
m !KH’szJ (Ka/Cm’)
1 || 23/10/2023 28 7954 2.357 899 407
2 (| 23/10/2023 28 7968 2.361 991 449 437
3 (| 23/10/2023 28 7959 2.358 1002 454
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
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Activity: Concrete CF (g)a Station :
Casting Date: 26/09/2023
Testing date: 03/10/2023 Age : 7 Days
Testing date: 24/10/2023 Age : 28 Days Target Strength : 400 Kg/cm2
Test Results & Calculation :
Comperssive
No. Test Date Age | Weight (gm) DL'SI:‘L Load (KN) Strenath MeT
(TIm”) 2 (Ka/Cm®)
(Kalem?)

1 (| 03/10/2023 7 8009 2,373 785 356

2 | 03/10/2023 7 8034 2.380 925 419 386

3 || 03/10/2023 7 8001 237 844 382

; Comperssive
No.| TestDate Age | Weight (gm) %‘L Load (KN) | Strenath 5‘&%
{Im (Kalcm') {Kaitm )

1 || 24/10/2023 | 28 8091 2.397 907 411

2 | 24/10/2023 28 8035 2.381 1003 454 434

3 || 24/10/2023 28 8054 2.386 966 438
Remarks:-
Contractor Material ENG. CONSULTANT.MATERIAL ENG
NAME:

SIGNATURE:




CONTRACTOR : EMPLOYER :
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF 17-20-22-24-26-28 Ga& Station :

Casting Date: 2710812023

Testing date: 84/156/2023 Age : 7 Days

Testing date: 25MG/2023 Age : 28 Days Target Strength : 400 Kagloem2

Test Results & Calculation -

; Comporssivg
No. Test Date Age Weiaght (am) Mfl Load (KN) Strenath ww;-
. {TIm™} Kajom? {(Ka/Cm")
1 || 04/10/2023 7 7984 2.366 977 443
2 | 04/10/2023 7 7968 2.361 800 362 387
3 ) 04/110/2023 7 7928 2.349 855 387
Comperssive
. Density 2OMPETSSIve. Average
No.| TestDate Age | Weiaht (gm) e Load (KN} %%ré?%_ K alCm®
1 || 25/106/2023 28 7894 2.339 087 447
2 | 25/106/2023 28 7905 2.342 8991 449 448
3 | 25M0/2023 28 7967 2.361 976 442
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG

NAME: NANE: %
SIGNATURE: SIGNATURE:




CONTRACTOR : EMPLOYER :
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2 H

Activity: Concrete duald g [y g Station :

Casting Date: 27109/2023

Testing date: 04/10/2023 Age : 7 Days
Testing date; 25M1M0/2023 Age : 28 Days Target Strength : 450 Kg/om?2

Test Results & Calculation :

No.| TestDate Age | Weight (am) gﬁx' Load (KN) Strenath, QXK&T“;_!Q‘;%_
{Kalem?) (KaiCm)
1 | 04/10/2023 7 8105 2.401 990 448
2 || 04/10/2023 7 8039 2,382 978 443 434
3 || 04/10/2023 7 8110 2.403 208 411
. Comperssive
. Density Average
No. Test Date Age Weight (gm) . Load (KN} §§'\9;::___:1n%1_ KalCm?
1 | 25/10/2023 28 8065 2.390 1002 454
2 || 25/10/2023 28 8117 2.405 1102 4399 479
3 )| 2511012023 28 8111 2.403 1066 483
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: et

SIGNATURE:




COMTRACTOR ; EMPLOYER :
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF18-21-23-30-32 ds)\a Station :

Casting Date: 28/09/2023

Testing date: 05/10/2023 Age : 7 Days
Testing date: 2611012023 Age : 28 Days Target Strength ; 400 Kglem2

Test Results & Calculation :

: Comperssive.
Bensity, Avorago
No. Test Date Age Weight (gm) Tim® Load {KN) _Sﬁ_'%% KalCm?
1 || 08/10/2023 7 8001 2.371 799 362
2 || 05/10/2023 7 8009 2.373 891 404 384
3 || 05/10/2023 7 7989 2.367 852 386
: Comperssive
N Density Average
No. Test Date Age Weight {am) —" Load (KM) _S_;izgﬁsr;n%i_ alCm?
1 || 26/10/2023 28 8068 2.391 982 445
2 || 26/10/2023 28 8094 2.398 297 452 452
3 1| 26/10/2023 28 8054 2.386 1014 459
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME: e

SIGNATURE: SIGNATHRE:



CONTRACTOR ; EMPLOYER :

. . I ) Ui
gl gy pal) pgma N Ay pealall jsaa (g Al (ol Angd £ g i en :"f’_j
diphil s G gl

FGARELT}

Gohl s pLED datall (u A5 5 345

EEARASESTI)

Concrete Cubes Comipressive Strength-ECP 203 - 2007 Part 7 -2

Activity: Concrete daly Station :
Casting Dafe: 28/09/2023
Testing date: 05/16/2023 Age : 7 Days
Testing date: 26/10/2023 Age : 28 Days Target Strength : 450 Kalem?2
Test Results & Calcuiation @
Comperssive .

No.| TestDate Adge | Weight (gm) Q‘%r?&if!' Load (KN} | Strenath %‘f‘%—

1 | 051012023 7 8010 2.373 255 433

2 | O5/10/2023 7 8002 2.371 1610 458 436

3 | O05/10/2023 7 8025 2.378 922 418

: Comperssive
. Density Average
No. Test Date Age Weight (om) Load {KN) Strenath Py
(Thm®) Kalem?) {KalCm?)

1 || 26/10/2023 28 3107 2.402 1024 464

2 || 26/10/2023 28 8068 2.3%1 1021 463 471

3 || 26/10f2023 23 8074 2.392 1074 487
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: gz

SIGNATURE: SIGNATURE"



CONTRACTOR :
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EMPLOYER ;

[lotatn]

Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF47-50-54-57-560-63-68-69 (a4

Station :

Casting Date: 301092023
Testing date: 07110/2023 Age : 7 Days
Testing date: 281012023 Age : 28 Days Target Strength : 400 Kglon?
TestResults & Calculation: e i
- Comperssive
. Density ; i Averaye
No. Test Date Age | Weight (am) ” Load (KN) Strength P
(Tim’) K em? (KalCmT)
1 3 07/10/2023 7 8064 2.389 911 413
2 ' 07110/2023 7 8017 2.375 865 392 389
3 | 07140/2023 7 8022 2377 798 361
. Comperssive
. Density Average
No. Test Dat Al Weiaght (gm) Load {KN St th
o est Date ge ei m . oad (KN) ﬁ;_ KalCm?
1 | 28M10/2023 28 7987 2.367 1009 457
2 || 28/M10/2023 28 8057 2.387 1008 457 455
3 || 28/10/2023 28 8094 2.398 998 452
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:




EMPLOYER :

CONTRACTOR .
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Concrete Cubes Compressive Sirength-ECP 203 - 2007 Part 7 -2

Activity: Concrete CF-49-29-33-36-39-42-46-48-52 3gj\&  Station:

Casting Date: 01/10/2023
Testing date: 0811012023 Age : 7 Days
Testing date; 29/10/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation :
; Comperesive,
No.| TestDate | Ame | Weight (am) -{’—?—Isfl Load (KN} | Strength -A‘i“e’f;q%—
1 || 08/10/2023 7 7901 2.341 822 418
2 | 08/10/2023 7 7914 2.345 809 366 365
3 | 08/10/2023 7 7968 2.361 816 370
: Comperssive,
. Density Averane
No. Test Date Aoge Weight (gm) Load {KN} Strengih_ :
- | | med Koty | Hefom? |
1 1| 2911012023 28 8009 2.373 1085 496
2 || 29/10/2023 28 8045 2.384 1002 454 465
3 || 29/10/2023 28 8104 2.401 282 445
Remarks:-

Contractor Material ENG.

NANE:

SIGNATURE:

@'DJ AE [’v . [—DDD+5352‘[“[z‘obeMOZZD Ne.v)

ATERIAL ENG



CONTRACTOR :

EMPLOYER :

Al gy ol s gma N dgppaial jgma fya gl Basbll Asaa gl B g i

Goblly pLADL dalell Jaill 4S54 b

Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete TS Station :
Casting Date: 02M10/2023
Testing date: 091072023 Age : 7 Days
Testing date: 30/10/2023 Age : 28 Days Target Strength : 450 Kglem2
Test Results & Calculation :
. Compersgsive
Mo. Test Date Age Weiaht {om) ..D.ET!}L%%LH., Load (KN} Strength A;—'ﬂ?z—
1| 09/10/2023 7 8104 2.401 1005 455
2 | 09/10/2023 7 8005 2.372 887 447 445
3 || 091072623 7 8125 2.407 $57 434
" Comperssive
No. Test Date Ade Weight {gm) Qg%s%tx_ Load (KN) Strenath %e_r]afez—
(Tfm7) (Kafem?) (Kag/Cm’)
i 4 30/10/2023 28 8009 2.373 1019 462
2 | 30/16/2023 28 8012 2.374 1119 507 489
3 | 30/10/2023 28 8092 2.398 1102 499
Remarks:-

Contracior Material ENG.

NAME:
SIGNA

TURE:

TANT MATERIAL ENG




CONTRACTOR ;
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Concrete Cubes Compressive Sirength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF-45-51-55-59-62-306-303-300-297-294-291-288 8335

Station :

Casting Date: 02/10/2023
Testing date: 09/10/2023 Age : 7 Days
Testing date; 30/10/2023 Age : 28 Davs Target Strength : 400 Kglem2
Test Results & Calculation :
No.| TestDate Adge | Weiaht (am) Q’i’?‘i"f’”‘ Load (KN) %
1 | 0911072023 7 8007 2.372 911 413
2 || 09/10/2023 7 7948 2.355 822 372 377
3 || 09/10/2023 7 7958 2.358 766 347
No.| TestDate Age | Welght (gm) Q'e;?f'}!' Load (KN) g%%:_fﬁ& %Lﬁ;“
<in
1 || 30/10/2023 | 28 8014 2.375 1017 461
2 | 30/10/2023 | 28 8025 2.378 1001 453 456
3 | 30/10/2623 | 28 8078 2.393 1005 455
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:




CONTRACTOR : EMPLOYER -

g
AR gAE ) M
(BT

Gl g pLADU aaladl Jul Al Jis Bl

Ay el Joma Ay paiall joas Ga g el B bl dac gl £ g e

Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF-287-292-295-298-301-304-289 G2 Station:

Casting Date; 03/10/2022

Testing date; 10/10/2023 Age : 7 Days

Testing date: 3111012023 Age : 28 Days Target Strength : 400 Kglem?2

Test Results & Calculation :

: Compergsive
No. Test Daie Age Weight (gm) ‘D‘:T':'%%L Load (KN} Strength, &‘&‘ﬁ"
{Tim7) (Karfem? Kalom)
1| 10F10/2023 7 8014 2.375 991 449
2 || 10/10/2023 7 8007 2.372 902 409 394
3 || 10/10/2023 7 8031 2.380 714 323
. Comperssive
No. Test Date Age. | Weight (gm) %y_ Load {Ki) Strenath Bﬁfﬁ“
(Hm) {Kalem?) (Rafem)
1| 31/10/2023 28 8058 2.388 1001 453
2 || 31/10/2023 28 8047 2.384 1047 474 458
3 | 311072023 28 8045 2.384 988 448
Remarks:-
Contractor Material ENG. CONSULT ‘ MATERIAL ENG
NAME: -

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete (gl Station :
Casting Date: 04/10/2023
Testing date: 11/16/2023 Age : 7 Days

Tesiing date: 81112023 Age : 28 Days Target Strength : 300 Kagfem2

Test Resulis & Calculation

) Densit ORperesive Average
No. Test Date Age Weight {am) """"""T’ms Load (KN) §5_f§_r_l_g;t_l’z1_ —_&—K =
1| 11/16/2023 7 7847 2.325 802 273
2 i 11/10/2023 7 7901 2.341 589 287 284
3 1 11/10/2023 7 7817 2.316 688 312
: Comperssive,
i Density Averade
No. Test Dat A Weight Load {KN) St th
o est Date oe efghi (gm) — oa __ﬁ_ﬁ;? Kalom?
1| 0111172023 28 7924 2.348 800 362
2 | 011172023 28 7892 2.338 770 349 345
3 4 01M11/2023 28 8001 2.371 714 323
Remarks:-
Contractor Material ENG. CONSULTNT MR!AL ENG

NAME: NAME: &=
SIGNATURE: TURE:
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Concreie Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete S8 Station :
Casting Date: 04/10/2023
Testing date: 11/106/2023 Age : 7 Days
Testing date: 01/11/2023 Age : 28 Days Target Strength : 450 Kglem?2
Test Resulis & Calculation :
. Denslty Comperssive Average
No. Test Dat A Weight Load (KN St th
) est Date Age gight (am) T oad ( m) _:E__;f_n? Ka/om?
1 || 111072023 7 8094 2.398 1006 456
2 | 11M06/2023 7 8115 2.404 288 448 440
3 || 11/10/2023 7 206e1 2.388 219 416
; Comperssive
No.| TestDate Age | Weight (gm) ‘D‘e"lls-’%y- Load (KN) | Strenath Af%g%—
(Tfm') (Kalem?) {Kg/Cm’}
1) 01/11/2023 28 8117 2.405 1117 506
2 || 3111112023 28 8064 2.389 1101 499 487
3 || 04172023 28 2047 2.384 1008 457

Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:
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Concreie Cubes Compressive Strength-ECP 203 - 2007 Part 7 -2

Activity: Concrete CF-53-56-60-83-66-71-T4-89-T7 Ju)& Station :

Casting Date; 04/106/2023
Testing date: 11110/2023 Age : 7 Days
Testing date: 01/11/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Resulis & Calculation ;
No.| TestDate Age | Weight (am) 9%'—:%"'— Load (KN). | Strength %i%’%"
m (Kalem?) {Kafem?)
14 11M10/2023 7 7932 2.350 204 410
2 [ 1M0/2023 7 7957 2.358 820 371 392
3 || 11/10/2023 7 7984 2.366 874 396
. Comperssive
No.| TestDate Age | Weidht (grm) Qii}ﬂfx* Load (KN) | Strenath %e!igg“;“
11} (Kalem?) {KgiCm’)
11 01/11/2023 28 7954 2.357 965 437
2 | 01/11/2023 28 8007 2.372 1112 504 458
3 || 014172023 28 8004 2.372 954 432
Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:

CONSULTANT M4
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 -2

Activity: Concrete CF-65-68-72-75 gy  Station:

Casting Date: 05/10/2023

Testing date: 12/10/2023 Age : 7 Days

Testing date: 0211112023 Age : 28 Days Target Strength : 400 Kg/em2

Tesi Results & Calculation ;

) Densit JLRIELI RS A A Averade
Mo. Test Date Age Weight (gm) ““_“V'"T e Load (KN) S;,t(re,::::? "“““‘“g“““"K om?
1| 120110/2023 7 8015 2.375 984 4486
2 | 12/10/2023 7 8045 2.384 785 347 391
3| 12M16/2023 7 804y 2.384 841 381
\ Comperssive
. Deansity Average
MNo. ! TestDate Age Weight (arm) —— Load (KN) % alCm?
T || 02/11/2023 28 8014 2.376 986 446
2 || 0211112023 28 3046 2.384 1005 455 445
3 | 62/11/2023 28 8005 2.372 955 433
Remarks:-
Contractor Material ENG. CONSULTT MTERIAL ENG

NAME: NAME: <
SIGNATURE: SIGNATO
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Concrete Cubes Compressive Strenagth-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF-78-81-84-90-87-93-96-T3-76-72 Js)\& Station :

Casting Date: 071M0/2023

Testing dale. 1410612023 Age : 7 Days

Testing date: 0411112023 Age : 28 Days Targst Strength : 400 Kalem2

Test Results & Czlculation ;

) Density COmRerssive Averaas
No. Test Date Age | Weight {gm) T Load (KN) _ﬁ%n;?_ K alCm?
1 || 14102023 7 7948 2.355 916 415
2 || 14/10/2023 7 8001 2.371 714 323 379
3 || 14110/2023 7 8005 2.372 877 397
; Comperssive,
No.| TestDate Ade | Weight @) | PSS 1\ caagaw | Swength | AveraZe
Tim - (Ka/Cm?)
1 1 0479172023 28 8032 2.380 1051 476
2 il 0411172023 28 8005 2.372 1041 458 465
3 || 04/11/2023 | 28 8014 2.375 1015 460
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME:

SIGNATURE:
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Concrete Cubes Compressive Sirength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF-85-88-91-64-97-21-24-28-31 ds)&

Station :

Casting Date: 08/40/2023
Testing date: 15M10/2023 Age 1 7 Days
Testing date; 05/11/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Resulis & Calculation :
N Test Dat Age | Weight amy | ZEEEE Ly oad iy Q?ﬁ%ﬁﬁaﬁvg' Averaug
o. est Date e i ! P
e Tim’ Kalem? {Ka/Cm?)
1| 1811072023 7 7987 2.367 881 399
2 | 15110/2023 7 2008 2.372 877 397 386
3 | 15/10/2023 7 8054 2.386 800 362
: Comperssive
No.| TestDate Age Weight (cirm) Q%?s‘%!‘ Load (KN) Strenath A_\}fﬁff'eg—
m (Kafcm?) {RafCm')
1| 85M11/2023 28 8097 2.399 1609 457
2 | 08/11/2023 28 8047 2.384 989 453 458
3 | 05/11/2023 28 8017 2.375 10145 460
Remarks:-

Contractor Material ENG.

NANME:

SIGNATURE:

CONSULTANT MATERIAL ENG




CONTRACTOR :

Aahgpall jona ol 4 pealal) sona o g el (B skall dni gl B g i

3 el g sLamU duledy LA A o8 LAT
9 » . s

EMPLOYER -

Conerete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF-17-26-30-34-43-54-53-80-82 (3554

Station :

Casting Date: 08/10/2023
Testina date: 16/18/2023 Age : 7 Days
Testing date; Q61112023 Age : 28 Days Target Strength : 400 Kglom2
Test Results & Calculation :
Comperssive
] Dansity R ich Averade
No. Test Dat A Weiaht Load {KN St th B
s} est Date Age eiaht (am) —— cad {KN) Ki‘e’r;gmz KalOm?
1 | 16f16/2023 7 8005 2.372 881 399
2 [ 16/10/2023 7 8012 2.374 877 397 388
3 | 16/%0/2023 7 804 2.375 800 362
; Comperssive
No. Test Date Age 1 Weight (am) gﬁ"}y" Load (KN} Strength _é_y_g_:_g_q_g_z_“
{Tim’) Kalem? (Ka/Cm™)
1§ 06/1M1/2023 28 8054 2.386 1009 487
2 | 06/11/2023 28 8011 2.374 999 453 456
3 | 06/11/2023 28 8009 2.373 1015 460
Remarks:-

Contractor Materlal ENG.

NAME:

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF g Station ;

Casting Date: 168/10/2023

Testinu date: 17M1103/2023 Age : 7 Days
Testing date: o7M112023 Age : 28 Days Target Strength : 400 Kglom2

Test Results & Calculation

: Comperssive
N Density Average
No. Test Date Age Weight {gm} _— Load (KN) _Sn?t(ge}_;rig:i% K alCm?
1 171102023 7 7934 2.366 821 372
2 || 171012023 7 7954 2.357 754 342 376
3 || 1711012023 7 7924 2.348 913 414
. Compersslve
. Density Average
No.| TestDate Age Weight {gm} — Load (KN) %;E?ﬁgn:% KalCrm?
1 || 07/11/2023 28 7968 2.361 1019 462
2 | 071112023 28 7958 2.358 987 447 454
3 || 071112023 28 7948 2.355 1000 453
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME: e

SIGNATURE: SIGN IRET
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrefe

CF-110-107-104-101-98-95-92-59-86-83 Gy

Station :

Casting Date; 11110612023
Testing date: 18M0/12023 Age : 7 Days
Testing date: 03/M11/2023 Age : 28 Days Target Strength : 400 Kgfom2
Test Results & Calculation :
. Comperssive
Density Average
No, Test Date Age | Weight (gm) Thm® Load (KN) S;re‘::?;? Ka/Cm?
1 | 18/10/2023 7 8064 2.389 865 392
2 || 18/10/2023 7 8009 2.373 901 408 381
3 | 18/10/2023 7 8054 2.386 755 342
. Comperssive
No. Test Date Age | Weight (gm) 'D"??ﬁ%l' Load (KN} Strength, 5%?&2—
(Kg/em?) .L_q,.._._l
1 || 08/11/2023 28 8011 2.374 1014 459
2 || 08/11/2023 28 8006 2.372 989 448 457
3 | 081172023 28 8023 2.377 1022 463
Remarks:-

Coniractor Material ENG.

NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG
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Concrete Cubes Compressive Strengith-ECP 203 - 2007 Part7- 2 ”

Activity: Concrete CF-102-105-108 (g4 Station :

Casting Date: 12/10/2023

Testiny date, 19110/2023 Age . 7 Days

Testing daie: 09/11/2023 Age : 28 Days Target Strength : 400 Kglom2

Test Resulis & Calculation

Gomperssive ,
Mo. Test Date Adge Weidht {(am} Qgﬁ_gﬁstg_ Load (KN} Strenath éfrfgg‘%'{“
m (K Icmgj {Kg/iCm?)
1 | 19/M16/2823 7 8007 2.372 887 406
2 || 1911020623 7 8114 2.404 214 414 397
3 | 19/10/2023 7 8067 2.390 821 372
. Competssive
No. Test Date Age Weight (am) ‘D‘%ﬂfi Load (KN) Strenath éxfi@;“
it (K Icmz} KalCm?)
1| 09/11/2023 28 80238 2.379 984 450
2 || 08/11/2023 28 8054 2.386 1005 455 466
3 || 09/11/2023 28 8012 2.374 1087 492
Remarks:-
Contractor Material ENG. CONSULTATERiAL ENG
NAME:

SIGNATURE:
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Concrete Cubes Compressive Sirength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF-100-103-106-109-112 35515

SBtation :

Casting Date: 1411012023
Testing date: 21110/2023 Age : 7 Days
Testing date: 111112023 Age : 28 Days Target Strength : 400 Kglom?2
Test Results & Calculation :
' Densit Camperssive Average
No. Test Date Age | Weight (gm) Selishy Load (KN) Strenagih _____g___z
S——— (TIm®) Kafom? {Ka/Cm?)
1§ 2171072023 7 7984 2.366 810 367
2 || 211012623 7 7968 2.361 855 387 371
3 || 2110/2623 7 8001 2.371 790 358
. Comperssive
. Density Average
No. Test Date Age | Weight (gm) Load (KN} Strenath
(i ey | Heom)
1 | 111112023 28 80086 2.372 1055 478
2 111112023 28 8012 2.374 1012 458 461
3 1 11/11/2023 28 8014 2.375 289 448
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:

CONSULTANT MATERIAL ENG

NAME:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete 0-A (5 S Baasil Station :

Casting Date: 18/10/2023

Testing date: 25/10/2023 Age 1 7 Days

Testina date: 15/112023 Age : 28 Days Target Strength : 450 Kglom2

Test Resulis & Caiculation :

N D A Weight (gm) | 2222 |y oad kan Co;:i:rsi:ve Averdle
o, Test Date ge eiaht (gm Tim® oa m,,_g%_. KalCm?
B — B e I {111 N — 1
1 | 25/10/2023 7 8112 2.404 894 450
2 || 25102023 7 8117 2.408 1004 455 451
3 || 25M1M0/2023 7 8091 2.397 988 448
. Comperssive
. Bensity Average
No. Test Date Age. 1 Weight (am) — Load (KN) _§t,l;:_e__r3_q£_?_ Ka/Crm?
(T} (Kafero) e
1| 1811112023 28 8128 2.4G8 1114 505
2 || 156/11/12023 28 8068 2.381 1044 473 498
3 || 18/11/2023 28 8103 2.401 1127 511
Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete P15 G2 Station :
Casting Date: 22/10/2023
Testing date: 2911012023 Age : 7 Days
Tesiing date; 1911112023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation :
) Comperssive
No.| TestDate Age | Weiaht (am) g%":"fi' Load (KN) S;rizgn‘::l éf—'%?—
1 || 29/10/2023 7 7897 2.340 791 358
2 || 291072023 7 80Gz2 2.3 899 407 384
3 || 291072023 7 7925 2.348 854 387
. Comperssive
No. Test Daie Ade Weight (am) D_@nﬂatz, Load {KN)} Strength Mﬂ;‘
Thn Kalem? (Ka/Cm~)
1 4 19M1/2623 28 8024 2.377 1002 454
2 | 19M11/2023 28 8064 2.389 1024 464 459
3 | 19/11/2023 28 8034 2.380 1011 453
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: e

SIGNATURE:

NAME: e
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| Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete P51 gaia Station

Casting Date: 231012023
Testing date: 30M0/2023 Age : 7 Days
Testing date: 2001112023 Age : 28 Days Target Strength : 400 Kg/om?2

Test Resulis & Calculation :

. Comperssive
No.| TestDate Age | Weight (am) | ZEESEY | ) oadkny | Strenath Average. .
(T} (Kglem?) (Ka/Cra’}
1 || 30/10/2023 7 8009 2.373 810 367
2 1 30/106/2023 7 8012 2.374 919 416 397
3 | 30/10/2023 7 7987 2.367 599 407
Comperssive
. Density =OMBSrssive. Average
No. Test Date Age Weight {om) — Load (KN} S;re’r;g;? KalCrm?
1 20/11/2023 28 8094 2.398 1014 459
2 | 20/11/2023 23 8064 2.388 991 449 455
3 || 20/11/2023 28 8078 2.393 1005 455
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME:

SIGNATURE:
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Concrete Cubes Compressive Sfrength-ECP 203 - 2007 Part 7 -2

Activity: Concrete

dpde Vo aglicn Al

Station ;

Casting Date: 25/10/2023
Testing date: 0111172023 Age : 7 Days
Testing date; 2211112023 Age : 28 Days Target Strength : 450 Kgfem2
Test Resulis & Calculation :
R Derwsily Averays
No. Test Date Age Weight (am) 3 Load (KN} Strength 2
(T} Koy | aiCmd)
1 || O4MM1/2023 7 7958 2.358 1000 453
2§ 01/11/2023 7 8001 2.371 888 433 432
3 || Q11172023 7 8011 2.374 208 411
: Comperssive
. Density Average
No. Test Date Age Weight (gim) Load (KN} Strength_ Py
(Tim’) Kalem’ (Ka/om?)
1 | 22/11/2023 29 80584 2.386 1064 482
2 || 2211112023 23 8074 2.392 1087 479 474
3 || 22/11/2023 28 8031 2.380 1021 463
Remarks:-
Contractor Material ENG. CONSULTAN

NAME:

SIGNATURE:

T MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 -2

Activity: Concrete PRTIEEAEN Station :

DCasting Date: 3110/2023

Testing date; 0711112023 Age : 7 Days
Testing date: 28M11/2023 Age : 28 Days Target Strength : 450 Kglem2

Test Results & Calculation :

; Comperssive,
. Density Average
No. Test Date Age | Weight {(am) — Load {KN) S;relr:;j? KalCm®
1 4 07/11/2023 7 8014 2,375 822 372
2 0712023 7 7981 2.365 808 366 382
3 || 07M11/2023 7 7958 2.358 897 408
. Comperssive
No.| TestDate Age | Weight (am) .D.%!.!&!;f.!. Load (KN) strenath Mm’?
{(Tim) K !cmzj {Ka/Cm™}
1 || 28M11/2023 28 8621 2.377 1161 499
2 | 28/11/2023 28 8008 2.372 1058 479 490
3 | 28/11/2023 28 8009 2.373 1087 482
Remarks:-
Confractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME:

SIGNATURE: SIGNATURB
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Concrete Cubes Comprassive Strength-ECP 203 - 2007 Part7 -2

Activity: Concrete Ll Station :

Casiing Date: 0111172023

Testing date: 08/11/2023 Age : 7 Days

Testing date: 29M1/2023 Age : 28 Days Target Strength : 450 Kglem?2

Test Resulis & Calculation ;

No Test Date Age Weight {om) Density. Load (KN) C?ﬂ = Average
- —— e 3 2
— | ke | e
1 3 08M11/2023 7 7958 2.358 894 408
2 | 08/11/2023 7 7958 2.358 922 443 411
3 | 08M11/2023 7 7954 2.357 804 410
; Comperssive
. Density Average
No. Test Date Age | Weight (gm) SE—— Load {KN) Strength, 7
I (Thm®) Kafom? {Ka/Cm?)
1| 29M11/2023 28 7928 2.348 1105 501
2 | 29/11/2023 28 7948 2.355 1095 496 492
3 || 28/11/2023 28 7938 2.352 1055 478
Remarks:-
Conitracior Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME: p——

SIGNATURE: SIGNAT
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

i —c¥. W XN Sy )
Activity: Concrete Ly e CF gyj&  Station:
Casting Date: 04/11/2023
Testing date: 1111112023 Age : 7 Days
Testing date: 02/12/2023 Age : 28 Days Target Strength : 400 Kglem2

Test Resulis & Calculation :

Comperssive
No.| TestDate Age | Weight (am) Q%:fﬁl“ Load (KN) | Strenath %@%:;T
i) {Kalem?) {Ka/Cm)
1| 111172023 7 7958 2.358 922 418
2 | 11172023 7 7858 2.358 809 368 388
3 || ¥1/11/2023 7 7935 2.351 g16 370
. Comperssive
N Density Average
No. Test Date Age Weight (gm) — Load (KN) §if_e;:i§£_¥, KarCm?
1| 02/12/2023 28 8015 2.375 1085 496
2 || 0211212023 28 5022 1.488 1002 454 485
3 || 021212023 28 8045 2.384 882 445
Remarks:-
Contractor Material ENG. GONSULTAT TERIAL ENG
NAME: -~

SIGNATURE:
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Concrete Cubss Compressive Strength-ECP 203 - 2007 Part 7 - 2
TR - R E AT N SR

Activity: Concrete CF gsja tation :
Casting Date: 05/1172023
Testing date: 121412023 Age : 7 Days
Testing date; 0311212023 Age : 28 Days Target Strength : 400 Kg/em2
Test Resuits & Calculation :
- Comberssive,
. Density Average

No. Test Date Age | Weight (arm) T’ Load (KN) %ﬁiﬂg_ Ka/Cr)

1 | 121112023 7 8001 2.371 875 396

2 | 12M14/2023 7 7963 2.361 854 387 379

3 1211112023 7 8018 2.376 784 355

: Comperssive,
Mo.| TestDate Age. | Weight (gm) DQTT:“"EL Load (KN} Strenath éf\f%n%‘
(Kalem®) {KofCm’)

1| 0311212023 28 8022 2377 292 449

2 || 03/12/2023 28 8045 2.384 1045 473 44

3 | 03/12/2023 28 8045 2.384 1034 468
Remarks:-
Contiractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME: e

SIGNATURE: SIGNATURE"
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
Activity: Concrete CF (isis Station :
Casting Date: 06/11/2023
Tesiing date: 13/111/2023 Age : 7 Days
Tesiing date: 04/1212023 Age : 28 Days Target Strength : 400 Kglom2
Test Resulis & Calculation ;
- Comperssive
. Density, Average
No.| TesiDate Age | Weight {om) l.oad (KN} Strenath z
e (THm®) Kalem? (Ka/Cm®)
1§ 13/11/2023 7 7981 2.365 795 360
2 | 13/11/2023 7 8005 2.372 825 374 367
3 || 13/11/2023 7 7958 2.358 a09 366
, Comperssive
No.| TestDate Ade | Weiaht (am) DL;;S-%‘L Load (KN) | Strenath Af‘r'f&g'e'r
11} (Kalem’) {RaglCm7)
1 i 04/12/2023 28 8008 2.373 1007 456
2 1 04/12/2023 28 2105 2.401 1001 453 464
3 1| 94/12/2023 28 7958 2.358 1064 482
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME:

SIGNATURE: SIGNATURET
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete < YA~-\® CF gota  Station:

Casting Date: 0711112023

Testing date: 1411112023 Age 1 7 Days
Testing date: 0511212023 Age : 28 Days Target Strength : 400 Kglem?2

Test Resulis & Calculation ;

. Comperssive
B Dengify Average
No. Test Date Age Weight (gm) T Load (KN) S;rezgnrg ——K om?
1| 14/11/2023 7 8064 2,389 801 363
2 | 14/11/2023 7 8057 2.387 785 356 362
3 || 141172023 7 3024 2.377 811 367
: Comperssive
B Density Average
No. Test Date Age Weight (gm} tIm® Load {(KM) %gﬁﬁ}_ /O’
1 | 95/12/2023 28 8104 2,401 991 449
2 || 05/12/2023 28 8064 2.389 1017 461 453
3 | 05/12/2023 28 3005 2.372 895 451
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME: e

SIGNATURE: SIGNATUREE”
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

prEeshe o
<o =AY oE g

Station ;

Casting Date: 08/11/2023
Testing date: 181172023 Age : 7 Days
Testing date; 0611212023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation :
: Comperssive
. Density Avorage
No. Test Date Age | Weight (am) Load {(KM) Strenaih >
A (Tim®) Kafom? {(KaiCm®)
1 || 151412023 7 7894 2.339 792 358
2 || 151112023 7 7958 2.358 8056 365 361
3 | 158/11/2023 7 7935 2.351 794 360
; Comperssive
No. Test Date Age Weight {gm) g?_?%%i Load {KN) Strenath A_;ti]acgg;_
{Tim7) (Kafem?) {Kg/Cm’}
1 || 06/12/2023 28 8002 2.371 1022 483
2 || 06/12/2023 28 7958 2.358 1018 461 482
3 || 06/12/2023 28 7945 2.354 1021 463
Remarks;:-

Contractor Material ENG.
NAME:
SIGNATURE:

CONSULTANT MALE
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Concrete Cubes Compressive Sirength-ECP 203 - 2007 Part 7 - 2

B N L
A R B Q\C}\:Jé}j}_é Station

Activity: Concrete

Casting Date: 09/11/12023
Testing date: 1611172023 Age : 7 Days
Testing date; 07M2/2023 Age : 28 Days Target Strength : 400 Kglem2

Test Resulis & Calculation :

. Comperssive
No. Test Date Age Weight {am} Q?I'_?—::L Load (KN) Strength %"
(Kalem®) {Kalbm’)
1] 16/11/2023 7 8006 2.372 804 364
2 || 16/11/2023 7 8057 2.387 815 368 362
3 | 1811172023 7 8025 2.378 781 354
. Comperssive
No.| TestDate rge | Weight (gmy | ML | iy | Strength | AXerRde—
{Tim™) Kalem®) (Kal/Cm~)
1 || 07/12/2023 | 28 7958 2.358 1002 454
2 | 07/12/2023 | 28 8058 2.388 892 449 459
3§ 07/12/2023 28 8101 2.400 1048 475
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME: e

SIGNATURE: SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete Jails Station :

Casting Date; 121112023

Testing date: 19/11/2023 Age 1 7 Days
Testing date: 1001212023 Age : 28 Days Target Strength : 450 Kglem2

Test Resulis & Calculation :

; Comperssive
No. Test Date Age Weight (gm} .El%.f'i_si?!_ Load (KN} Strenath éy_g@g%_
i) (Kalem®) {KgiCm)
1 | 19/11/2023 7 8105 2.401 872 395
2 || 1911112023 7 8114 2.404 1001 483 418
3 || 1911112023 7 8064 2,389 893 405
; Comperssive,
No.| TestDate Age | Weight (gm) D-eis%!- Load (KN) Strength Aﬁr_&gﬁ?‘
(Tim™) K Tom? {Ka/Cm"}
1 || 10/12/2023 28 8087 2,387 1068 484
2 || 10/12/2023 28 8148 2.414 1178 534 510
3 || 10/12/2023 28 8025 2.378 1134 814
Remarks:-
Contractor Material ENG. CONSULTANT MAJ ERIAL ENG
NAME: NAME: —

SIGNATURE: SIGNAT-
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Concrete Gubes Compressive Strength-ECP 203 - 2007 Pari 7 - 2

Activity: Concrete g M) 3 A gs Station :

Casting Date: 13/11/2023

Testing date: 2011172023 Age : 7 Days

Testing date: 1111212023 Age : 28 Days Target Strength : 450 Kglom?2

Test Results & Calculation :

; Comperssive
. Dengify Average
No.| TestDate Age | Weight {(am) Ty Load {KN) _%Feﬁ%_ KafOm?
1 || 201172023 7 7958 2.358 921 417
2 || 20/11/2023 7 8054 2.386 884 405 417
3 || 20/11/2023 7 8025 2.378 a48 429
. Comperssive
No.| TestDate Age | Weight (gm) Q%r;'f:ffl* Load (KN} | Strenath %
;Kglcm2! (Ko/Cr)
14 11/12/2023 28 8104 2.401 997 482
2 0 111212023 28 8064 2.389 1097 487 430
3 || 141212023 28 8119 2.406 1087 492
Remarks:-
Contracior Material ENG. COMNSULTANT MATERIAL ENG
NAMIE: NAME: P e

SIGNATURE: SIGNATUR
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete 5 Station :

Casting Date: 20/1112023

Testing date: 271112023 Age : 7 Days

Testing date: 18/12/2023 Age : 28 Days Target Strength : 450 Kglem2

Test Results & Calculation :

; Comperssive
. Rensity Averaqe
No. Test Date Age Weiaht (am} 3 Load (KN} Strenath P
{Tin) Kalcm? {KafCmi’}
1 || 2711112023 7 7874 2.333 854 387
2 || 2711112023 7 7928 2.349 862 449 386
3 || 271112023 7 8035 2.381 864 391
. Compeissive
No.| TestDate | Age | Weight(am 9%_'-;*”’-’-:1 Load (KN) | Strenath. Af'rfgr
(Ofm’) (Ka/em?) {KalCm’}
1 | 1811272023 28 85068 - 2.391 1124 509
2 | 18M2/2623 28 8087 2.399 1064 482 489
3 || 18/12/20623 28 8005 2.372 1115 E05
Remarks:-
Contractor Material ENG, CONSULTANT MA ENG
NAME: NAME:

SIGNATURE: SIGNAT,
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part7 - 2

Activity: Concrete £V gl A gs Station :

Casting Date: 2511112023

Testing date: 02/12/2023 Age : 7 Days

Testing date: 2311212023 Age : 28 Days Target Strength : 450 Kglem?2

Test Resulis & Calculation :

; Comperssive,
. Donsity, Averans
No. Test Date Age Weight (am) Load {()KM) Strenath 7
(T/m) Kalem’) {KalCm)
1) 02(1212023 7 8054 2.386 911 413
2 | 02/12/2023 7 7947 2.355 821 372 380
3 || 02/12/2023 7 8011 2.374 854 387
; Comperssive,
No.{ TestDate Age | Weight (gm) D—eT';é%M‘ Load (KN) Strength é‘fiffg?
m (Kafcm®) (Ka/Cm’)
1 || 23/M12/2023 28 8058 2.388 1054 477
2 || 23/12/2023 28 8024 2.377 1057 479 485
3 || 2311212023 28 8012 2.374 1101 499
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME: P

SIGNATURE: SIGNATURES
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Cornicrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrate LS EN Station :
Casting Date: 97111/2023
Testing date; 04112{2023 Age : 7 Days
Testing date: 2511212023 Age : 28 Days Target Strength : 450 Kg/fom2
Test Results & Calculation :
Comperssive
. Bensily Averade
No.| TestDate Ane | Weight {om) Load (KN) Strength, 2
[ (Tim®) Kaom? (Kg/Cm?)
1o D4/12/2023 7 7958 2.358 294 405
2 || 0411212023 7 7929 2.349 201 408 408
3 || 04M12/2023 7 7964 2.360 904 410
. Cormiperssive
. Bensity Average
No.| TestDaie Age | Weight {am) . Load (KN) Strength, 2
1 || 25112/2023 28 8005 2372 1084 a77
2 | 25/12/2023 28 7987 2.367 1069 484 471
3 || 25/12/2023 28 3002 2.371 599 453

Rerarks;-

Contractor Maferial ENG.

NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG
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